


NBO4

Machine body




Machine body

"| Mfg.’s No.

Part Name

NBO4

* [ Mig.’s No.

Part Name

Our
Part
No,

o

NE03D-099/1

Pipe case compl. (inct. 2)

00167-0635-0

Bolt (M6 x 35)

1392

NB03-121

Snap ring (outer)

00170-0625-0

Bolt (cross-recessed) (Mg x 25

3024

NB4D-098 a

Long shaft ass’y
(incl. 4, 43, 45)

05218-0600-0

Nut (M6)

1290

0600-17985-0

Bali bearing

06312-0600-0

Washer (M6)

1395

NBO3D-001/1

(inch. 49)

Pipe case holder compl.

09314-2800-0

Snap ring (inner)

1396

NB03D-0501a

Safety cover unit
{incl. 7, 8, 3941, 46)

00314-3500-0

Snap ring (inner)

1397

NB03D-5101a

Safety cover

00315-1200-0

Snap ring (outer)

1398

NBO3D-5102

Safety cover fixture

00315-1700-0

Snap ring (outer)

1399

LB -~ T B B - 5 S A I )

NB03D-057

Detent unit

00320-0600-0

Spring washer (M8)

1294

[y
(=

NB03-108/2

Hanging metal

00371-1000-0

Gasket (fiber) (M10)

1401

Jouk
oy

NB03-110

Qil cup

00431-0520-0

Screw (pan head) (Ms x 20)

1402

—
fo

NB03-122

Washer

00626-3028-¢

Q-ring

14064

o
L2

NB03D-133a

Blank plug

pooh
b

NB03D-941

Label] (caution)

o]
[52]

0230-25869-0

Spacer

—
[~

NB03-087a

{Handle fixture compl.
(incl. 17, 36, 37, 46)

[y
-3

0216-06999-0

Gasket (fiber)

o
o

NBo3D-014b

Throttle lever ass’y

—
w

NB03-094a

Throttle wire compl.

]
(=3

NB04-401D

Handle

34
[

-1 0638-189499-0

Grip

]
L]

NB04-858¢

Cutter head unit
(inel. 17, 23-34, 38, 42-44, 46, 47}

[l
a2

NBG4D-068a

Cutter shaft set nel. 24)

2

0310-04999-0

Dowel pin

]

NB03-301/7aG

Grear case

-3
=53

NB03D-311¢

Receiver washer

4

NBO3D-3111

Clamp washer

ba
-~

NB03-310/2

Clamping unit

b
=]

NB03-311/1

Cap nut

8

0230-15998-0

Spaceyr

(-]
ey

0400-10998-0

Plug

153
[

0600-10998-0

Ball bearing

[
L2

0600-12934-0

Ball bearing

®

00166-0612-0

Bolt (M6 x 12)

&

00166-0620-0

Bolt (Mé x 20)

8

00166-0625-0

Bolt (M6 x 25)

(]
]

00166-0635-0

Bolt (M6 x 35)




NBO4

Engine body




Engine body

NBO4

Ref. Our | R Our
l No. Mfg.'s No. |Part Name f;vart B No. Mfg.’s No. | Part Name Part | Qty.
0. . No.
1 {ECosor2 | Crank case compl. 1210 | 1 [ 43 |EC03-303d |Fuel tank stand 4031 | 1
2 |0440-12999-1 | Oil seal (front) 1002 | 1 44 {ECM-304a | Tank band 1259 | 2
I 3 ]0440-15997-1 | Oil seal {rear) 1212 | 1 45 [ EC03-6101 | Fuel pipe 1260 | 1
I 4 §0600-15988-0 |Ball bearing 1213 | 2 46 | EC03-6103 | Protective pipe 1261 | 1
I 5 1 EC03-073 Crank case packing set | 1214 | 1 47 | 0561-13998-2 | Hose clamp 1262 v 2
6 §0119-05994-0 | Bolt tsocket head) (M35 x 30) 1215 | 4 48 | EC02-912 Label {caution) 1653 | 1
i 7 10105-06994-0 |Stud (M6) 1216 | 4 49 | EC04-07012 | Magneto compl. ¢incl. 5054 | 1265 | 1
8 { EC04-105i Cylinder 4013 1 50 | 11100070020 | Flywheel 4032 1
9 {EC03-108a |Cylinder packing 1218 | 1 51 | 11400041000 | Ignition coil 4033 1 1
10 |EC03-091 |Reed compl, 1219 | 1 § 52 |11320052000 | Breaker 4034 | 1 |
11 {EC03-104b |Carburetor bracket 1220 | 1 53 | 11380040010 | Condenser 1272 1 1
12 | EC03-115 Reed bracket packing 4014 | 2 54 | 11390000000 | Cover 1273 + 1
13 | NB03D-523 |Stand 1338 1 1 55 | EC04-0711 | Stop button compl, 1274 | 1
14 | 0119-05995-0 | Bolt isoskeitieads M5 x 19 | 1223 | 4 56 | KM61-088c | Plug cap compl. 1275 | 1
15 |EC04-096¢ | Crankshaft compl. 1225 | 1 57 | 0650-14995-0 ; Spark plug NGKB7HS 1276 | 1
16 |EC04-206/2b | Piston 1227 | 1 58 |0140-04998-0 | £ & minus thread 1277 | 2
17 |EC04-207a Piston pin 1228 i 59 |10170-08996-0 [ Nut {left) (M8) 1278 1
18 |EC04-210a | Piston ring 1229 | 2 @ 60 ]0203-08999-0 | Spring wash (left) (M8) |1440 | 1
19 |0565-11999-0 | Clip 1230 | 2 61 | NB03D-02014 Clutch compl. tncl.e26s (4035 | 1
20 |0610-129961 |Needle bearing 4015 | 1 62 | NB03-203 Retainer 1281 | 1
21 |EC04-0510G |Recoll starter compl. | 4916 | 1 [ 63 | NB03D-2101 | Clutch shoe 4036 | 3
22 | A54103200100| Reel 4017 | 1 64 | NB03D-204a | Shoe keep plate 4037 | 1 l
23 | A60003200000| Spiral spring 4018 | 1 [} ©5 |NB03208 |Spring A 1284 | 3 |
24 | A55003210001| Ratchet 4019 | 1t 66 | NB03-209 | Spring B 1285 | 3 I
25 | A56003200090 Friction plate 4020 § 1 67 | 00320-0560-0 | Spring washer (M5) 1286 | 3 l
26 | A60102600000 Friction spring 1024 | 1 68 | 00431-0510-0 | Screw (pan head) cvsx 100 | 1287 | 3 l
27 | A60503210000| Return spring 1605 | 1 @ 69 |00218-0600-0 | Nut {M6) 1290 ;i 4
28 | 141051251002 | Bind screw 4028 | 1 70 -1 00228-0800-0 | Nut {M8) 1291 | 1 |
29 | A57120950000| Starter rope 4022 | 1 | 71 |00310-0800-0 | Washer (M8) 1428 | 1
30 | A30501100001) Starter knob compl. 1241 | 1 [§ 72 |00320-0600-0 | Spring washer (M) 1294 | 4
l 31 |EC045108 |Rubber plug 4023 | 1 B 73 |00320-0800-0 | Spring washer (M8) 1295 | 1 I
I 32 | EC03-5121G |Cylinder cover 1340 | 1 | 74 {0140-05996-0 | Screw (M5 x 6) 4038 | 4 I
I 33 | EC03-0320/1a Muff;er 4024 | 1 75 [ 00431-0408-0 | Screw {pan head) maxm | 1297 | 4
34 |EC63-0301a Mufffer cover compl. 4025 1 | 76 | 00431-0416-0 | Screw (pan head) Mex 16 | 1298 2 I
I 35 |EC03-3122 | Muffler gasket 1341 ; 1 [ 77 |00431-0512-0 | Screw (pan head) (Msxi2 [ 1442 | 3 I
36 |0119-05999-0 | Bolt tsocket heaty (M5 x 19 | 1248 | 3 [§ 78 | 00532-0310-0 | Woodruff key 1077 | 2 |
I 37 | P301-E-511a | Name plate 4026 | 1 B 7 |00435-0408-0 | Screw ass'y (M4 x 8) 4039 | 2 |
38 | 0739-669810 | Label 4027 | 1 80 |EC05A-6111 | Packing B 4040 | 1 '
39 {0119-06999-0 | Bolt (socket heady (Msx 180 | 1253 | 2 Bl 0641279930  Fuel filter 4041 | 1 I
40 | EC02-083 E&?!ﬁ?nk cap compl. 4028 | 1 82 |0016606400 | Boit (M6 x 40) 1444 | 2
41 |EC02-644 |Packing A 4029 | 1 83 100320-06-000 | Spring washer (M6) 1294 | 2
42 |EC04-6131 |Fuel tank 4036.] 1 l
P




NBO4

Carburetor




Carburetor NBO4
T TOur |
" |Mfg.’s No. |Part Name l;a(:‘t | Mfg.'s No. | Part Name
1 |ECo3-0663a | arburetor compl. 4042
2 {CE/31 Cock body ass’y 4043
3 |VM15/151b |Piston valve (# 1.5) 4044
4 |J8-3N06 Jet needle 4045
5 | MD14/40 E ring 1305
6 | VM14C1/38b | Spring seat 1306
7 | VM15/24a | Spring 1307
8 | VM16/200 |Top 4046
9 | VM12/43 Cap 4047
10 | MD13/44 Cable guide 4048
11 [ M21/15 Cable adjuster lock nut | 4049
12 | VM24/148 | Cable adjuster 1312
13 [N102221 | Main jet (# 70) 4050
14 {VMI5/173 |Needie ass’y ( “ 14051
15 | VM15/353 |Fleat arm kAB{Z
16 | VM15/264 |Float pin 1317
17 [ VM15/351 | Gasket 4053
18 | VM13/139 |Float 4054
19 [ VM13/185 |Flpat chamber body 4055
20 | EC03-50010 {Guide screw compl. 4056
21 |VM13/68a |Oring 1323
22 tvMis/211 [ Clip 4057
23 | B2==0630 Bolt 1325
24 1B34/83 Washer 1326
25 | 389/067 Square nut 1327
26 |MI2F/46a |Spring 4058
27 | VM15/30 Throitle stop screw 1329
28 |MDI16/15a {Air screw 4459
29 1VM13/88a |Net 1331
30 | VM13/i21 Filter 1332
31 |CWZ=0416 |Spring washer cross screw | 4060
32 |VM15/348 | Gasket 4061
33 [VM13/210 |Filter 4662
34 [VM13/164 |Pilot jet (# 35) 4063
CW2=0414 |Spring washer cross screw | 1333
EC03-0338  {Silencer compl. (incl. 37) [4064
0737-30995-0 { Label 1335
00436-0410-0 | Screw ass’y (M4 x 10) 4065
- a—







Accessories

| Mfg.’s No.

Part Name

Part Name

NBO03D-692¢

Hanging band compl.
(ingl, 2)

NB03D-937A

Hook

NBOCII-908C

Waist pad \{1}0\\{

NBO03-093/2f

Tools kit (incl. 5-7)

0717-04993-0

Wrench (socket head)
(for M5)

0717-05999-6

Wrench (socket head)
{for M6)

NB03-920

Lock handle

NB03C-070a

Blade cover unit

G LR~ A | W N

NB03C-066/1a

Winding preventer
(B) type










CiMA 10.88

Specificationg subjact

te change without notica,

e,



